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Min emission bandwidth

Test Result
TestMode Antenna | Freq(MHz) 6(1[35281\/\/ FL[MHZ] FH[MHz] | LimitfMHz] | Verdict
5745 16.32 5736.84 5753.16 0.5 PASS
11A Ant6 5785 16.32 5776.84 5793.16 0.5 PASS
5825 16.32 5816.84 5833.16 0.5 PASS
5745 17.40 5736.24 5753.64 0.5 PASS
11AC20SISO Ant6 5785 17.24 5776.36 5793.60 0.5 PASS
5825 17.24 5816.40 5833.64 0.5 PASS
11AC40SISO ANt 5755 36.48 5736.76 5773.24 0.5 PASS
5795 36.40 5776.84 5813.24 0.5 PASS
11AC80SISO Ant6 5775 75.52 5737.24 5812.76 0.5 PASS
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Maximum power spectral density

Test Result
TestMode Antenna Freq(MHz) Result [dBm/MHz] Limit{dBm/MHz] Verdict
5180 4.53 <11.00 PASS
5220 5.96 <11.00 PASS
5240 5.57 <11.00 PASS
5260 6.44 <11.00 PASS
5300 6.53 <11.00 PASS
5320 5.79 <11.00 PASS
5500 5.27 <11.00 PASS
11A Ant6 5580 6.04 <11.00 PASS
5680 6.2 <11.00 PASS
5700 0.84 <11.00 PASS
5720_UNII-2C 5.38 <11.00 PASS
5720_UNII-3 2.49 <30.00 PASS
5745 3.26 <30.00 PASS
5785 3.54 <30.00 PASS
5825 3.52 <30.00 PASS
5180 3.63 <11.00 PASS
5220 4.99 <11.00 PASS
5240 4.64 <11.00 PASS
5260 5.46 <11.00 PASS
5300 5.25 <11.00 PASS
5320 4.6 <11.00 PASS
5500 4.29 <11.00 PASS
11AC20SISO Ant6 5580 5.24 <11.00 PASS
5680 5.43 <11.00 PASS
5700 -0.22 <11.00 PASS
5720_UNII-2C 4.86 <11.00 PASS
5720_UNII-3 1.68 <30.00 PASS
5745 2.71 <30.00 PASS
5785 2.75 <30.00 PASS
5825 2.82 <30.00 PASS
5190 -2.35 <11.00 PASS
5230 0.75 <11.00 PASS
5270 0.53 <11.00 PASS
5310 -0.27 <11.00 PASS
5510 0.4 <11.00 PASS
11AC40SISO Ant6 5550 0.52 <11.00 PASS
5670 0.43 <11.00 PASS
5710_UNII-2C 0.63 <11.00 PASS
5710_UNII-3 -1.9 <30.00 PASS
5755 -2.4 <30.00 PASS
5795 -2.04 <30.00 PASS
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TestMode Antenna Freq(MHz) Result [dBm/MHz] Limit{dBm/MHz] Verdict
5210 -4.17 <11.00 PASS

5290 -2.28 <11.00 PASS

5530 -2.71 <11.00 PASS

11AC80SISO Ant6 5610 -1.97 <11.00 PASS
5690_UNII-2C -2.59 <11.00 PASS

5690_UNII-3 -6 <30.00 PASS

5775 -5.18 <30.00 PASS

Note: 1. The Result and Limit Unit is dBm/500 kHz in the band 5.725-5.85 GHz.
2. The Duty Cycle Factor is compensated in the graph.
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Test Graphs
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SPORTON LAB.

FCC RF Test Report

Appendix B. AC Conducted Emission Test Results

Report No. : FR422904E

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
0.0 | 15E RS5247-QP
Lmﬁ‘h‘#&ssm?.we
50.0 Y
e b 1
40.0
1
4 4
1
30.0
20.0
10.0
05 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RSS247-QP LISN-060105-L 2023 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuV dB dB
1 0.194 48.64 -15.20 63.84 385.20 0.03 10.41 QP
2 0.194 33.64 -20.20 53.84 23.20 0.03 10.41 Average
3%  0.471 45.11 -11.38 56.49 34.89 -0.02 10.2
4 0.471 32.81 -13.68 46.49 22.58 -0.02 10.24 Average
5 0.564 42.55 -13.45 56.00 32.40 -0.04 10.19
6 0.564 32.05 -13.95 46.00 21.90 —0.04 10.19 Average
7 1.010 42.29 -13.71 56.00 32.30 -0.10 10.09
g 1.010 31.99 -14.01 46.00 22.00 —0.10 10.09 Average
9 1.147 42,38 -13.62 56.00 32.40 -0.11 10.09
10 1.147 30.88 -15.12 46.00 20.90 —0.11 10.09 Average
11 14.828 45.98 -14.02 60.00 34.90 -0.12 1L.2
12 14.828 35.38 -14.62 50.00 24.30 -0.12 11.20 Average
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Report No. : FR422904E

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
0.0 | 15E RS§247-QP
[ .
50.0 ] .' | 15E RSS247-AVG
r 1
40.0 '
- 1
30.0 10
20.0
10.0
V5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : site
Condition : 15E RS5247-QP LISN-060105-N 2023 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dF ~ dBuv  &Buv a8 dE
1%  0.184 53.96 -10.32 £4.28 43.50 0.05 10.41 QP
2 0.184 36.06 -18.22 54.28 25.60 0.05 10.41 Average
3 0.200 50.46 -13.16 63.62 40.00 0.05 10.41
4 0.200 33.06 -20.56 53.62 22.60 0.05 10.41 Average
5 0.249 44.97 -16.81 61.78 34.60 0.00 10.37
6 0.249 28.77 -23.01 51.78 18.40 0.00 10.37 Average
7 0.303 41.49 -18.66 60.15 31.20 -0.04 10.33
& 0.303 26.19 -23.96 50.15 15.90 -0.04 10.33 Average
9 0.544 40.13 -15.87 56.00 30.00 -0.07 10.20 QF
10 0.544 28.33 -17.67 46.00 18.20 -0.07 10.20 Average
11 13.989 41.22 -18.78 60.00 30.20 —0.12 11.14 QP
12 13.989 32.42 -17.58 50.00 21.40 —0.12 11.14 Average
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
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Appendix C. Radiated Spurious Emission Test Data

Relative Humidity :  50%

Test Engineer : Reid Huang
Temperature : 20-24°C
Radiated Spurious Emission Test Modes
Mode Band FGal-rl]zd) Antenna Modulation Channel | Frequency gg:g RU  Remark

Mode 1 U-NII-1 5.15-5.25 6 802.11a 36 5180 6Mbps | - -
Mode 2 U-NII-1 5.15-5.25 6 802.11a 44 5220 6Mbps | - -
Mode 3 U-NII-1 5.15-5.25 6 802.11a 48 5240 6Mbps = - -
Mode 4 U-NII-1 5.15-5.25 6 802.11ac VHT20 36 5180 MCSO0 - -
Mode 5 U-NII-1 5.15-5.25 6 802.11ac VHT20 44 5220 MCSO0 - -
Mode 6 U-NII-1 5.15-5.25 6 802.11ac VHT20 48 5240 MCSO | - -
Mode 7 U-NII-1 5.15-5.25 6 802.11ac VHT40 38 5190 MCSO | - -
Mode 8 U-NII-1 5.15-5.25 6 802.11ac VHT40 46 5230 MCSO | - -
Mode 9 U-NII-1 5.15-5.25 6 802.11ac VHT80 42 5210 MCSO0 - -
Mode 10 | U-NII-2A | 5.25-5.35 6 802.11a 52 5260 6Mbps = - -
Mode 11 | U-NII-2A  5.25-5.35 6 802.11a 60 5300 6Mbps = - -
Mode 12 | U-NII-2A | 5.25-5.35 6 802.11a 64 5320 6Mbps | - -
Mode 13 | U-NII-2A | 5.25-5.35 6 802.11ac VHT20 52 5260 MCSO | - -
Mode 14 | U-NII-2A | 5.25-5.35 6 802.11ac VHT20 60 5300 MCSO | - -
Mode 15 | U-NII-2A  5.25-5.35 6 802.11ac VHT20 64 5320 MCSO0 - -
Mode 16 | U-NII-2A  5.25-5.35 6 802.11ac VHT40 54 5270 MCSO0 - -
Mode 17 | U-NII-2A  5.25-5.35 6 802.11ac VHT40 62 5310 MCSO0 - -
Mode 18 | U-NII-2A | 5.25-5.35 6 802.11ac VHT80 58 5290 MCSO | - -
Mode 19 | U-NII-2C | 5.47-5.725 6 802.11a 100 5500 6Mbps | - -
Mode 20 | U-NII-2C | 5.47-5.725 6 802.11a 116 5580 6Mbps | - -
Mode 21 | U-NII-2C | 5.47-5.725 6 802.11a 140 5700 6Mbps | - -
Mode 22 | U-NII-2C | 5.47-5.725 6 802.11ac VHT20 100 5500 MCSO0 - -
Mode 23 | U-NII-2C | 5.47-5.725 6 802.11ac VHT20 116 5580 MCSO0 - -
Mode 24 | U-NII-2C | 5.47-5.725 6 802.11ac VHT20 140 5700 MCSO0 - -
Mode 25 | U-NII-2C | 5.47-5.725 6 802.11ac VHT40 102 5510 MCSO0 - -
Mode 26 = U-NII-2C = 5.47-5.725 6 802.11ac VHT40 110 5550 MCSO0 - -
Mode 27 | U-NII-2C | 5.47-5.725 6 802.11ac VHT40 134 5670 MCSO0 - -
Mode 28 | U-NII-2C = 5.47-5.725 6 802.11ac VHT80 106 5530 MCSO0 - -
Mode 29 | U-NII-2C | 5.47-5.725 6 802.11ac VHT80 122 5610 MCSO0 - -
Mode 30 | U-NII-2C | 5.47-5.725 6 802.11a 144 5720 6Mbps | - -
Mode 31 | U-NII-2C | 5.47-5.725 6 802.11ac VHT20 144 5720 MCSO0 - -
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Mode Band LT Antenna Modulation Channel | Frequency PCILS RU Remark
(GHz) Rate

Mode 32 | U-NII-2C | 5.47-5.725 6 802.11ac VHT40 142 5710 MCSO0 - -
Mode 33 | U-NII-2C = 5.47-5.725 6 802.11ac VHT80 138 5690 MCSO | - -

Mode 34 | U-NII-2C | 5.47-5.725 6 802.11ac VHT40 102 5510 MCSO0 - LF
Mode 35 U-NII-3 | 5.725-5.85 6 802.11a 149 5745 6Mbps = - -
Mode 36 U-NII-3 | 5.725-5.85 6 802.11a 157 5785 6Mbps | - -
Mode 37 U-NII-3 | 5.725-5.85 6 802.11a 165 5825 6Mbps | - -
Mode 38 U-NII-3 | 5.725-5.85 6 802.11ac VHT20 149 5745 MCSO0 - -
Mode 39 U-NII-3 | 5.725-5.85 6 802.11ac VHT20 157 5785 MCSO0 - -
Mode 40 U-NII-3 | 5.725-5.85 6 802.11ac VHT20 165 5825 MCSO0 - -
Mode 41 U-NII-3 | 5.725-5.85 6 802.11ac VHT40 151 5755 MCSO0 - -
Mode 42 | U-NII-3 | 5.725-5.85 6 802.11ac VHT40 159 5795 MCSO | - -
Mode 43 | U-NII-3 | 5.725-5.85 6 802.11ac VHT80 155 5775 MCSO | - -

Mode 44 | U-NII-3 | 5.725-5.85 6 802.11ac VHT80 155 5775 MCSO | - LF
- 2400-2483.5 1 Bluetooth-LE_GSFK 39 2480 2M - -
codedS |- . 6 LTE Band41 . 2593 - - .
U-NII-2C | 5.47-5.725 6 802.11ac VHT40 102 5510 MCSO0 - -
Mode 46 | U-NII-2C | 5.47-5.725 6 802.11ac VHT20 136 5680 MCSO | - -
Mode 47 | U-NII-2C = 5.47-5.725 6 802.11a 136 5680 6Mbps | - -
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Summary of each worse mode

Mode Modulation Ch. (F'vrlﬁqz) (dléi\</ellrn) (dléiun\]/i;m) M(%rg)in Pol. Z'\E/Zk Result | Remark
1 802.11a 36 5149.94 50.76 54.00 -3.24 V  AVERAGE | Pass Band Edge
1 802.11a 36 | 10360.00 46.55 68.30 -21.75 H Peak Pass | Harmonic
2 802.11a 44 - - - - - - - Band Edge
2 802.11a 44 | 10440.00 46.68 68.30 -21.62 \Y Peak Pass | Harmonic
3 802.11a 48 5140.64 40.61 54.00 -13.39 V  AVERAGE | Pass Band Edge
3 802.11a 48 | 10480.00 47.00 68.30 -21.30 H Peak Pass | Harmonic
4 802.11ac VHT20, 36 5149.58 50.89 54.00 -3.11 V  AVERAGE | Pass Band Edge
4  802.1lac VHT20 36 & 10360.00 47.31 68.30 -20.99 \Y Peak Pass | Harmonic
5 802.11ac VHT20, 44 - - - - - - - Band Edge
5 802.11ac VHT20 44 | 10440.00 46.37 68.30 -21.93 \Y Peak Pass | Harmonic
6 802.11ac VHT20, 48 5144.24 40.92 54.00 -13.08 V  AVERAGE | Pass Band Edge
6 802.11ac VHT20, 48 | 10480.00 47.01 68.30 -21.29 \% Peak Pass | Harmonic
7 802.11ac VHT40, 38 5149.91 48.72 54.00 -5.28 V  AVERAGE | Pass Band Edge
7 802.11ac VHT40 38 | 10380.00 47.95 68.30 -20.35 H Peak Pass | Harmonic
8 802.11ac VHT40 46 5146.05 42.64 54.00 -11.36 V | AVERAGE | Pass Band Edge
8 802.11ac VHT40 46 | 10460.00 47.17 68.30 -21.13 H Peak Pass | Harmonic
9 802.11ac VHT80, 42 5137.34 49.34 54.00 -4.66 V  AVERAGE | Pass Band Edge
9 802.11ac VHT80, 42 | 10420.00 47.16 68.30 -21.14 \% Peak Pass | Harmonic
10 802.11a 52 - - - - - - - Band Edge
10 802.11a 52 | 10520.00 48.15 68.30 -20.15 \% Peak Pass | Harmonic
11 802.11a 60 - - - - - - - Band Edge
11 802.11a 60 | 15900.00 47.16 74.00 -26.84 \% Peak Pass | Harmonic
12 802.11a 64 5350.10 44.93 54.00 -9.07 V  AVERAGE | Pass Band Edge
12 802.11a 64 | 15960.00 48.61 74.00 -25.39 \% Peak Pass | Harmonic
13 | 802.11ac VHT20| 52 - - - - - - - Band Edge
13 ' 802.11ac VHT20| 52 | 10520.00 47.83 68.30 -20.47 H Peak Pass | Harmonic
14 ' 802.11ac VHT20| 60 - - - - - - - Band Edge
14 802.11ac VHT20| 60 | 15900.00 47.85 74.00 -26.15 \% Peak Pass | Harmonic
15 802.11ac VHT20| 64 5350.24 44.69 54.00 -9.31 \ AVERAGE | Pass Band Edge
15 [802.11ac VHT20 64 @ 15960.00 48.41 74.00 -25.59 \% Peak Pass | Harmonic
16 | 802.11ac VHT40| 54 5066.69 41.34 54.00 -12.66 H AVERAGE | Pass Band Edge
16 | 802.11ac VHT40| 54 | 10540.00 47.08 68.30 -21.22 H Peak Pass | Harmonic
17 802.11ac VHT40| 62 5350.05 50.41 54.00 -3.59 V  AVERAGE | Pass Band Edge
17 802.11ac VHT40| 62 | 15930.00 48.89 74.00 -25.11 H Peak Pass | Harmonic
18 |802.11ac VHT80 58 5363.95 50.86 54.00 -3.14 V  AVERAGE | Pass Band Edge
18 |802.11ac VHT80 58 @ 10580.00 48.18 68.30 -20.12 \% Peak Pass | Harmonic
Sporton International Inc. (Kunshan) Page Number . C3 of C164

TEL : +86-512-57900158
FCC ID : IHDT56AS4




saranas. FCC RF Test Report Report No. : FR422904E

Mode Modulation Ch. (F'vrlﬁqz) (dléi\</ellrn) (dléiun\]/i;m) M(%rg)in Pol. Z'\E/Zk Result | Remark
19 802.11a 100 | 5469.55 61.14 68.30 -7.16 \% PEAK Pass Band Edge
19 802.11a 100 | 16500.00 46.76 68.30 -21.54 H Peak Pass | Harmonic
20 802.11a 116 - - - - - - - Band Edge
20 802.11a 116 | 16740.00 45.86 68.30 -22.44 H Peak Pass | Harmonic
21 802.11a 140 | 5725.03 64.87 68.30 -3.43 H PEAK Pass Band Edge
21 802.11a 140 | 17100.00 47.94 68.30 -20.36 H Peak Pass | Harmonic
22 802.11ac VHT20 100 | 5470.00 62.05 68.30 -6.25 \% PEAK Pass Band Edge
22 802.11ac VHT20 100 16500.00 48.30 68.30 -20.00 H Peak Pass | Harmonic
23 802.11ac VHT20| 116 - - - - - - - Band Edge
23 1 802.11ac VHT20 116 16740.00 47.05 68.30 -21.25 H Peak Pass | Harmonic
24 802.11ac VHT20 140 @ 5726.85 65.18 68.30 -3.12 \% PEAK Pass Band Edge
24 802.11ac VHT20| 140 | 17100.00 48.81 68.30 -19.49 \% Peak Pass | Harmonic
25 802.11ac VHT40| 102 | 5470.00 65.21 68.30 -3.09 \% PEAK Pass ' Band Edge
25 802.11ac VHT40 102 16530.00 45.21 68.30 -23.09 H Peak Pass | Harmonic
26 802.11ac VHT40 110 | 5453.20 41.03 54.00 -12.97 V | AVERAGE | Pass Band Edge
26 802.11ac VHT40 110 16650.00 46.26 68.30 -22.04 \Y Peak Pass | Harmonic
27 802.11ac VHT40| 134 | 5725.58 61.18 68.30 -7.12 \% PEAK Pass Band Edge
27 802.11ac VHT40| 134 | 17010.00 46.36 68.30 -21.94 H Peak Pass | Harmonic
28 802.11ac VHT80 106 | 5456.02 49.11 54.00 -4.89 V  AVERAGE | Pass Band Edge
28 802.11ac VHT80| 106 | 16590.00 47.15 68.30 -21.15 \% Peak Pass | Harmonic
29 802.11ac VHT80| 122 | 5727.96 59.15 68.30 -9.15 H PEAK Pass Band Edge
29 802.11ac VHT80| 122 | 16830.00 46.37 68.30 -21.93 H Peak Pass | Harmonic
30 802.11a 144 | 5409.40 39.93 54.00 -14.07 H Average Pass Band Edge
30 802.11a 144 | 17160.00 46.86 68.30 -21.44 H Peak Pass | Harmonic
31 802.11ac VHT20 144 | 5426.45 39.97 54.00 -14.03 \% Average Pass Band Edge
31 |802.11ac VHT20| 144 | 17160.00 48.15 68.30 -20.15 \% Peak Pass | Harmonic
32 802.11ac VHT40| 142 | 5425.90 40.77 54.00 -13.23 H Average Pass Band Edge
32 802.11ac VHT40| 142 | 17130.00 47.33 68.30 -20.97 \% Peak Pass | Harmonic
33 802.11lac VHT80 138 | 5405.00 40.21 54.00 -13.79 \% Average Pass Band Edge
33 802.11ac VHT80 138 17070.00 45.48 68.30 -22.82 \% Peak Pass | Harmonic
34 802.11ac VHT40 102 42.61 27.48 40 -12.52 \ PEAK Pass LF
35 802.11a 149 | 5632.63 51.34 68.30 -16.96 \% PEAK Pass Band Edge
35 802.11a 149 | 17235.00 48.71 68.30 -19.59 H Peak Pass | Harmonic
36 802.11a 157 | 5932.84 50.75 68.30 -17.55 \% PEAK Pass Band Edge
36 802.11a 157 | 17355.00 49.38 68.30 -18.92 \% Peak Pass | Harmonic
37 802.11a 165 | 5939.00 51.26 68.30 -17.04 |V PEAK Pass | Band Edge
37 802.11a 165 | 17475.00 49.29 68.30 -19.01 \% Peak Pass | Harmonic
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Mode Modulation Ch. (F'vrlﬁqz) (dléi\</ellrn) (dléiun\]/i;m) M(%rg)in Pol. Z'\E/Zk Result | Remark
38 802.11ac VHT20| 149 | 5629.29 49.81 68.30 -18.49 H PEAK Pass Band Edge
38 802.11ac VHT20 149 17235.00 47.86 68.30 -20.44 H Peak Pass | Harmonic
39 802.11ac VHT20 157 | 5941.26 51.21 68.30 -17.09 \% PEAK Pass |Band Edge
39 802.11ac VHT20 157 17355.00 48.35 68.30 -19.95 H Peak Pass | Harmonic
40 802.11ac VHT20 165  5939.38 51.25 68.30 -17.05 H PEAK Pass Band Edge
40 802.11ac VHT20| 165 | 17475.00 49.27 68.30 -19.03 H Peak Pass | Harmonic
41 802.11ac VHT40 151 @ 5926.99 51.21 68.30 -17.09 \% PEAK Pass Band Edge
41 802.11ac VHT40 151 17265.00 48.95 68.30 -19.35 \Y Peak Pass | Harmonic
42 802.11ac VHT40| 159 @ 5934.97 50.92 68.30 -17.38 H PEAK Pass |Band Edge
42 802.11ac VHT40 159 17385.00 48.85 68.30 -19.45 H Peak Pass | Harmonic
43 802.11ac VHT80 155 5638.50 54.85 68.30 -13.45 |V PEAK Pass |Band Edge
43 802.11ac VHT80 155 17325.00 48.05 68.30 -2025 | H Peak Pass | Harmonic
44 802.11ac VHT80 155 39.7 27.44 40 -12.56 \% PEAK Pass LF
45 Colocation 39 | 2483.60 50.81 54.00 -3.19 \Y Average Pass |Band Edge

102 | 10336.00 64.72 68.30 -3.58 \Y Peak Pass | Harmonic

46  802.11ac VHT20| 136 | 5726.24 59.54 68.30 -8.76 \% PEAK Pass |Band Edge

46  802.11ac VHT20 136 - - - - - - - Harmonic

47 802.11a 136 | 5726.33 57.90 68.30 -10.40 \% PEAK Pass Band Edge

47 802.11a 136 - - - - - - - Harmonic
Sporton International Inc. (Kunshan) Page Number . C5 of C164
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saranas. FCC RF Test Report

Report No. : FR422904E

1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT 6
Pol. Horizontal Fundamental
. Lve i) Date: 2024-06-20 - Level i) Date: 2024-06.-20
1225 1225
1050 1050 1
i15 i15
o Rl r 00 ¢ T e e 8 A 11
1
23 Yoo | A m Y 5 w
Peak ‘ T
10 30
115 115
s 5036. 57 5108, 514, 5180 100 . 00, 4500, 5800. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 5149.58 59.98 74.00 -14.02 50.08 34.62 7.92 32.64 100 303 PEAK 1 5180.00 98.19 ----ev -ooee- B8.24 34.64 7.94 32.63 100 303 PEAK
. Lve i) Date: 2024-06-20 - Level i) Date: 2024-06.-20
1225 1225
1050 1050
i15 i15
104 104
PART 15.407 AVG
525 1 525
Avg
10 30
115 115
s 5036. 57 5108, 514, 5180 100 . 0. 4500, 5800. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 5149.94 45.87 54.00 -B.13 35.97 34.62 7.92 32.64 100 303 AVERAGE 1 5180.00 9127 ----ev -omee- BL.3 3465 7.94 32.63 100 303 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C6 of C164
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saranas. FCC RF Test Report Report No. : FR422904E

1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT 6
Pol. Vertical Fundamental
. Lve i) Date: 2024-06-20 - Level i) Date: 2024-06.-20
1225 1225
1050 1050 1
i15 i15
Ll 1 15407 [T, S 1§ A —— PART 18407
L v " AR PTI £5 W
Peak o T
10 30
115 115
s 5036. 57 5108, 514, 5180 100 . 0. 4500, 5800. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 5148.32 62.22 74.00 -1L.78 52.32 34.62 7.2 32.64 AT 0 PEAK 1 5180.00 104,56 -----» -=--=- 94.61 34.64 7.94 32.63 AT BPEM
. Lve i) Date: 2024-06-20 - Level i) Date: 2024-06.-20
1225 1225
1050 1050 1
i15 i15
104 104
PART 15.407 AVG,
525 525
Avg
10 30
115 115
s 5036. 57 5108, 514, 5180 100 . 00, 4500, 5800. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 5149.%4 50.76 54.00 -3.24 40.86 34.62 7.92 32.64 47 0 AVERAGE 1 5180.00 98.14 ----ev -oeee- B8.18 34.65 7.94 32.63 247 0O AVERAGE
Sporton International Inc. (Kunshan) Page Number : C7of Cl164
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FCC RF Test Report

SPORTON LAB.

Report No.

. FR422904E

Pol. Horizontal Vertical
Lol Date: 2024.06.22 Lol B Date: 2024.06.22
1225 1225
1050 105,
815 875
PART 15.407 PART 15407
1 N L] [T ] [ 0L A L] [T [
o — — - i | PART15407 AVG) 0 . ] )  PART15407 AVG|
g 1 oo i 1 "
Peak — ) n i v'" W’”““WW g i g Wbt
30 30
Avg
115 1.
6500 8800, i, 13400, 16700, 18000 6500 8800, il 13400, 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Woddndiin & BN Bh & B @ g
1 10360.00 46.55 68.30 -21.75 57.49 37.33 10.73 59.00 - Peak 1 10360.00 46.47 68.30 -21.83 57.41 37.33 10.73 59.80 - - Peak
7 15540.00 47.16 74.00 -26.84 54.45 38.93 1.70 58.94 - Peak 1 15540.00 47.78 74.00 -26.20 55.07 38.93 12.72 58.94 - - Peak
Sporton International Inc. (Kunshan) Page Number : C8 of C164
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SPORTON LAB.

FCC RF Test Report

Report No.

. FR422904E

Pol. Horizontal Vertical
.- Lowl @) Date: 2024-06-22 . Lol dBim) Date: 2024-06-22
1225 1225
1050 105,
815 875
PART 15.407 PART 15407
1 N L] [T ] [ 0L A L] [T [
o — — - i ) _ | PART1S407AVG) 0 . ] )  PART15407 AVG|
Peak iestebongttparnirind e T P ARy D P
30 30
Avg
115 1.
6500 0800, i, 13400, 16700, 18000 6500 8800, . 13400, 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Woddndiin & BN Bh & B @ g
1 10440.00 46.03 68.30 -20.27 56.72 37.43 10.79 58.91 - Peak 1 10440.00 46.68 68.30 -21.62 57.37 37.43 10.79 58.91 - - Peak
7 15660.00 48.14 74.00 -25.86 55.45 39.03 1.72 59.86 - Peak 1 15660.00 47.13 74.00 -26.87 54.44 39.03 12.77 59.86 - -- Peak
Sporton International Inc. (Kunshan) Page Number . C9 of C164
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saranas. FCC RF Test Report

Report No. : FR422904E

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11a_CH48_5240MHz

ANT 6
Pol. Horizontal Fundamental
. Lve i) Date: 2024-06-20 - Level i) Date: 2024-06.-20
1225 1225
1050 1050
1
i15 i15
o P 447 00 e T e B A 1
52'5%%% ; Wonsait, " bt b 5 agesmdts o o
Peak N ' N M
10 30
115 115
s 5048. 5096. 54, 5192 5240 100 priih 0. 4500, 5800. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 5048.72 50.02 74.00 -13.98 40.31 34.54 T7.85 32.68 300 360 PEAK 1 5240.00 B8.B4 ----ev -vooe- 1876 34.68 8.01 32.61 300 360 PEAK
. Lve i) Date: 2024-06-20 - Level i) Date: 2024-06.-20
1225 1225
1050 1050
i15 i15 I
104 104
PART 15.407 AVG PART15.407 RVG
525 ===~ e ————
AVg ! qu_
10 30
115 115
s 5048. 5096. 54, 5192 5240 100 . 00, 4500, 5800. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 5049.44 40.39 54.00 -13.61 30.68 34.54 7.85 32.68 300 360 AVERAGE 1 5240.00 B2.71 ----ev -omeee 72.63 368 8.01 32.61 300 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C10 of C164
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samran s, FCC RF Test Report Report No. : FR422904E

Pol. Horizontal Fundamental
Date: 2024-06-20
M!’Level(d&l\rhn)
1225
i75
mx\ PARTTSA0T]
55 w‘ 1
Peak B e ) Blank
30
115
540 5284, 538, 5312 5416, 5460
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
T R R e r—
1 5395.54 50.01 74.00 -13.99 39.29 34.81 B.45 32.54 300 360 PEAK
Date: 2024-06-20
M!’Level(d&l\rhn)
1225
i75
YM/]
\ PART 15407 VG|
525
Avg 1 Blank
30
115
540 5284, 538, 5312 5416, 5460
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/m 4B oBV dB/m B OB o deg
1 5405.22 39.89 54.00 -14.11 29.12 34.82 8.8 32.53 300 360 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C11 of C164
TEL : +86-512-57900158
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saranas. FCC RF Test Report

Report No. : FR422904E

3
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH48_ 5240MHz
ANT 6
Pol. Vertical Fundamental
. Lve i) Date: 2024-06-20 - Level i) Date: 2024-06.-20
1225 1225
{050 {150 !
i15 i15
o a0 00 i e N s T8 e | AN 141
23 WMWMWL b " A " W 95 WMM
Peak Wl i it
10 30
115 115
s 5048. 5096. 54, 5192 5240 100 . 0. 4500, 5800. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
Wodndn B B0 djn o B o deg Wodindin B BN B 0 B o deg
1 505328 50.77 74.00 -13.13 4105 3455 T7.85 32.68 208 357 PEAK 1 5240.00 103,61 -----+ -=--=- 93.48 34.69 B.04 32.60 208 357 PEAK
. Lve i) Date: 2024-06-20 - Level i) Date: 2024-06.-20
1225 1225
1050 1050 i
i15 i15
104 104
PART 15.407 AVG PART15.407 fVG
525 === e —————
Avg ! N
10 30
115 115
s 5048. 5096. 54, 5192 5240 100 . 00, 4500, 5800. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
Wodndn B B0 djn o B o deg Wodindin B BN B 0 B o deg
1 5140.64 40.61 54.00 -13.39 30.73 34.61 7.91 32.64 208 357 AVERAGE 1 540.00 97.07 ----vv -onee- B6.94 34.69 8.04 32.60 208 357 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C12 of C164
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samran s, FCC RF Test Report Report No. : FR422904E

Pol. Vertical Fundamental
Date: 2024-06-20
mLeveI(dBlthn)
1225
I?.EA\M\‘
100 PART 13071
525 b 1
b et R Ly Al |
Peak A ) Blank
34
115
5240 5284, 53 5L 5416, 5450
Frequency (VHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wodndiin B Bl @ B B o dg
1 537574 49.19 74.00 -24.81 38.54 34.80 B.40 3255 208 357 PEAK
Date: 2024-06-20
mLeveI(dBlthn)
1225
I?.Ej\‘
104
PART 15.407 AVG|
525
Avg k& 1 Blank
34
115
5240 5284, 53 5L 5416, 5450
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
T R R e r—
1 540092 39.84 54.00 -14.16 29.09 34.82 8.47 3254 208 357 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C13 of C164
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samran s, FCC RF Test Report Report No. : FR422904E

Pol. Horizontal Vertical
.- Lowl @) Date: 2024-06-22 . Lol dBim) Date: 2024-06-22
1225 1225
105 105,
875 875
PART 15407 PART 15407
1 N L] [T ] [ 0L A L] [T [
o — — - i ) _ | PARTAS407AVG) 0 . ] ) PART 15407 AVG)
a | PRI ” "
Peak bl p g by AT - L Ao o s
350 30
Avg
115 .
6500 0800 fifoo, 13400, 15700, 18000 6500 8800, fifoo, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Modin B & BN B @ B o dg Mrdn B & B B B B @ deg
1 10480.00 47.00 68.30 -21.30 57.58 37.47 10.80 58.87 - - Peak 1 10480.00 46.13 68.30 -22.17 56.71 37.47 10.8) 58.87 - - Peak
1 15720.00 48.17 74.00 -25.83 55.50 39.08 12.71 59.12 - - Peak 1 15720.00 47.49 74.00 -26.51 54.82 39.08 12.71 59.2 - - Peak
Sporton International Inc. (Kunshan) Page Number : Cl4 of C164
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saranas. FCC RF Test Report

Report No. : FR422904E
4
Mode Band Edge
U-NII-1_5.15-5.25_802.11ac VHT20_CH36_5180MHz
ANT 6
Pol. Horizontal Fundamental
. Lve i) Date: 2024-06-21 - Level i) Date: 2024-06-21
1225 1225
1050 1050 1
i15 i15
o A1 00 ¢ e T e e 8 A 11
1
23 " Sl Hhanct sl 95
Peak AR R
10 30
115 115
s 5036. 57 5108, 514, 5180 100 . 00, 4500, 5800. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 5148.32 54.50 74.00 -19.50 44.60 34.62 7.92 32.64 200 301 PEAK 1 5180.00 95.75 ----ev -emee- B5.80 34.64 7.94 32.63 200 301 PEAK
. Lve i) Date: 2024-06-21 - Level i) Date: 2024-06-21
1225 1225
1050 1050
1
i15 i15
104 104
PART 15.407 AVG
525 7 525
Avg
10 30
115 115
s 5036. 57 5108, 514, 5180 100 . 0. 4500, 5800. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 5149.40 44.24 54.00 -9.76 34.34 34.62 7.92 32.64 200 301 AVERAGE 1 5180.00 BB.T3 ----ev -eeoe- 1877 .65 7.94 32.63 200 301 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C15 of C164
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saranas. FCC RF Test Report

Report No. : FR422904E

4
Mode Band Edge
U-NII-1_5.15-5.25_802.11ac VHT20_CH36_5180MHz
ANT 6
Pol. Vertical Fundamental
. Lve i) Date: 2024-06-21 - Level i) Date: 2024-06-21
1225 1225
1050 1050 1
i15 i15
Ll 15407 [T, Y S 50 S B PART 18407
s s W
Peak
10 30
115 115
s 5036. 57 5108, 514, 5180 100 . 00, 4500, 5800. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 514490 61,31 74.00 -12.69 51.41 34.62 7.2 32.64 43 2 PEAK 1 5180.00 104,84 ----vv -vnoe- 94.87 .65 7.94 .62 M 2 PEAK
. Lve i) Date: 2024-06-21 - Level i) Date: 2024-06-21
1225 1225
1050 1050 i
i15 i15
104 104
PART 15,407 AVG,
525 525
Avg
10 30
115 115
s 5036. 57 5108, 514, 5180 100 . 0. 4500, 5800. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 5149.58 50.89 54.00 -3.11 40.99 34.62 7.2 .64 43 2 AVERAGE 1 5180.00 97.45 ----ev -omeee B7.50 34.64 7.94 32.63 243 2 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AS4
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samran s, FCC RF Test Report

Report No. : FR422904E

Pol. Horizontal Vertical
.- Lowl @) Date: 2024-06-22 . Lol dBim) Date: 2024-06-22
1225 1225
1050 105,
815 875
PART 15407 PART 15407
{18 O W 1 N [ (18 O W 1 A [
Y I p— . _ PART 15.407 AVG) - o _ PART 15407 AVG)
Peak Jn . ﬂrﬂwwmwwmwmwwmww% y mrwwl MWWWW - g Rt |
30 30
Avg
115 1.
6500 13200. 19900, 26600, 3300, 40000 6500 13200. 19900, 26600, 3300, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Modin B & BN B @ B o dg Mrdn B & B B B B @ deg
1 10360.00 46.65 68.30 -21.65 57.59 37.33 10.73 59.80  -- - Peak 1 10360.00 47.31 68.30 -20.99 58.25 37.33 10.73 59.80 - -- Peak
1 15540.00 47.01 74.00 -26.99 54.30 38.93 12.72 58.94 - - Pesk 1 15540.00 47.54 74.00 -26.46 54.83 38.93 10.7 58.94 - - Peak
Sporton International Inc. (Kunshan) Page Number : C17 of C164
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samran s, FCC RF Test Report Report No. : FR422904E

Pol. Horizontal Vertical
.- Lowl @) Date: 2024-06-22 . Lol dBim) Date: 2024-06-22
1225 1225
1050 105,
815 875
PART 15.407 PART 15407
1 N L] [T ] [ 0L A L] [T [
o — — - i ) _ | PART1S407AVG) 0 . ] ) _, PART1S407AVG)
g 1 " , P .
Peak e st | R vt Pl oy
30 30
Avg
115 f1.
6500 8800, i, 13400, 16700, 18000 6500 8800, . 13400, 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Woddndiin & BN Bh & B @ g
1 10440.00 46.34 68.30 -21.96 57.03 37.43 10.79 58.90  -- - Peak 1 10440.00 46.37 68.30 -21.93 57.06 37.43 10.79 58.91 - - Peak
1 15660.00 48.19 74.00 -25.81 55.50 39.03 12.7 59.86 - -- Peak 1 15660.00 47.86 74.00 -26.14 55.17 39.03 12.77 59.86 - -- Peak
Sporton International Inc. (Kunshan) Page Number : C18 of C164
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saranas. FCC RF Test Report Report No. : FR422904E

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ac VHT20_CH48_5240MHz

ANT 6
Pol. Horizontal Fundamental
. Lve i) Date: 2024-06-21 - Level i) Date: 2024-06-21
1225 1225
1050 1050
1
i15 i15
o AL 101 00 e N s T8 e e A 11
5 it A A AL ! L St i 5 W“WW"WWM\,
Peak ' ' ' )
10 30
115 115
s 5048. 5096. 54, 5192 5240 100 priih 00, 4500, 5800. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 5085.92 51.18 74.00 -22.82 41.40 34.57 7.8 32.67 300 273 PEAK 1 5240.00 89.34 ----ev ooeeee 79.23 .69 8.02 32.60 300 273 PEAK
. Lve i) Date: 2024-06-21 - Level i) Date: 2024-06-21
1225 1225
1050 1050
i15 i15 i
104 104
PART 15.407 AVG PART15.407 RVG
525 ===~ et —————
Avg 1 (NS
10 30
115 115
s 5048. 5096. 54, 5192 5240 100 . 00, 4500, 5800. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 5050.88 40.55 54.00 -13.45 30.84 34.54 7.85 32.68 300 273 AVERAGE 1 5240.00 B1.66 ------ -=--=- 7155 34.69 8.02 32.60 300 273 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C19 of C164
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samran s, FCC RF Test Report Report No. : FR422904E

Pol. Horizontal Fundamental
Date; 2024-05.11

: ML&vel(dBlNhn)

1225

Iﬂﬁm\

100 PART 15071

525 1

Muarllobeh iy st ’ T e it

Peak Blank

30

115

5240 5284, 5328, 5372 5416, 5460
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wz dBuV/m dBuv/m B dBwV dBm B B
1 5443.94 49.74 74.00 -24.26 38.98 34.85 8.3 3252 300 273 PEAK

Date: 2024-06-21
" Level (dBuVim)

k PART 15.407 AVG|
525
Avg 1 Blank

34

115

5240 5284, 53 5L 5416, 5450

Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/m 4B oBV dB/m B OB o deg
1 542612 40.17 54.00 -13.83 29.41 34.84 B8.45 32.53 300 273 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C20 of C164
TEL : +86-512-57900158
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saranas. FCC RF Test Report

Report No. : FR422904E
6
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT20_CH48_5240MHz
ANT 6
Pol. Vertical Fundamental
. Lve i) Date: 2024-06-21 - Level i) Date: 2024-06-21
1225 1225
1
1050 1050
i15 i15
o 540 00 e T e | A 11
52'5MWWN oL .‘l SRR A YR pro oy " 5 LWWVMWW«M
Peak ) '
10 30
115 115
s 5048. 5096. 54, 5192 5240 100 . 0. 4500, 5800. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 5076.32 50.02 74.00 -13.98 40.26 34.56 7.87 32.67 285 360 PEAK 1 5240.00 104,55 ----vv -vnee- 94.42 3469 B.04 32.60 285 360 PEAK
. Lve i) Date: 2024-06-21 - Level i) Date: 2024-06-21
1225 1225
1050 1050 "
i15 i15
104 104
PART 15.407 AVG PART15.407 G
525 = e ———
Avg ! ]
10 30
115 115
s 5048. 5096. 54, 5192 5240 100 . 0. 4500, 5800. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 514424 40.92 54.00 -13.08 31.03 34.62 7.91 32.64 285 360 AVERAGE 1 540.80 96.71 ----vv -omeee B6.60 34.69 8.02 32.60 285 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C21 of Cl64

TEL : +86-512-57900158
FCC ID : IHDT56AS4




samran s, FCC RF Test Report Report No. : FR422904E

Pol. Vertical Fundamental
Date: 2024-06-21
mLeveI(dBlthn)
1225
Iﬂ.ﬁw\
100 PART 13071
525 L\‘}w‘w {
e A gl e
Peak Blank
34
115
5240 5284, 53 5L 5416, 5450
Frequency (VHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/m 4B oBV dB/m B OB o deg
1 5376.84 49.14 74.00 -24.86 38.49 34.80 B.40 32.55 285 360 PEAK

Date: 2024-06-21
" Level (dBuVim)

PART 15.407 A
Avg \“\_ 1 Blank

5240 5284, 5328, 5372 5416, 5460
Frequency (MHz)

Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wiz dBuv/m dBuv/m 4B oBV dB/m B OB o deg
1 542480 39.99 54.00 -14.10 29.13 34.84 B8.46 32.53 285 360 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C22 of C164
TEL : +86-512-57900158
FCC ID : IHDT56AS4



samran s, FCC RF Test Report Report No. : FR422904E

Pol. Horizontal Vertical
Lol Date: 2024.06.22 Lol B Date: 2024.06.22
1225 1225
1050 105,
815 875
PART 15.407 PART 15407
1 N L] [T ] [ 0L A L] [T [
PART 15.407 AVG| PART 15.407 AVG|
Peak L 1 ) o ' ™ Wy | s S -
eal e o bl Tt A s Pt o™
30 30
Avg
115 f1.
6500 8800, i, 13400, 16700, 18000 6500 8800, . 13400, 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Woddndiin & BN Bh & B @ g
1 10480.00 46.58 68.30 -21.72 57.16 37.47 10.80 58.87  -- - Peak 1 10480.00 47.01 68.30 -21.29 57.59 37.47 10.8) 58.87 - - Peak
1 15720.00 47.60 74.00 -26.40 54.93 39.08 12.71 59.2 - - Peak 1 15720.00 48.53 74.00 -25.47 55.8 39.08 12.71 59.2 - - Peak
Sporton International Inc. (Kunshan) Page Number : C23 of C164

TEL : +86-512-57900158
FCC ID : IHDT56AS4



saranas. FCC RF Test Report

Report No. : FR422904E

7
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT40_CH38_5190MHz
ANT 6
Pol. Horizontal Fundamental
. Lve i) Date: 2024-06-19 - Level i) Date: 2024-06-19
1225 1225
1050 1050
1
i15 i15
o P14 00 i e N s T8 e e A 111
525 " + ! 525 ‘
P e ak e i
10 30
115 115
s 5038. 5078, 54, 5152 5190 100 . 0. 4500, 5800. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 5147.63 52.92 74.00 -21.08 43.02 34.62 7.92 32.64 100 305 PEAK 1 5190.00 9412 ---eev ooeeee BA.15 3465 7.94 32.62 100 305 PEAK
. Lve i) Date: 2024-06-19 - Level i) Date: 2024-06-19
1225 1225
1050 1050
ik s 1
104 104
PART 15,407 AVG
525 1 525
Avg
10 30
115 115
s 5038. 5078, 54, 5152 5190 100 . 00, 4500, 5800. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 5148.39 46.61 54.00 -39 36.71 34.62 7.92 32.64 100 305 AVERAGE 1 5190.00 86.86 ------ ------ 76,90 34.65 7.94 32.63 100 305 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AS4

Page Number 1 C24 of Cl64




samran s, FCC RF Test Report Report No. : FR422904E

Pol. Horizontal Fundamental

Date: 2024-0619
! HL&V&I (dBuVim)

kT 1 "
Peak Aol Itupdmind Y Blank

5190 5244, 5208, 5352, 5406. 5460
Frequency (MHz)

=

Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wz dBuV/m dBuv/m B dBwV dBm B B
1 544467 49.11 74.00 -24.89 38.35 34.85 8.3 3252 100 305 PEAK

Date: 2024-0619
! HL&V&I (dBuVim)

L PART 15407 AVG|

Avg Blank

5190 5244, 5208, 5352, 5406. 5460
Frequency (MHz)

Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wz dBuV/m dBuv/m B dBwV dBm B B
1 543381 40.45 54.00 -13.55 29.69 34.84 8.4 32.52 100 305 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C25 of C164
TEL : +86-512-57900158
FCC ID : IHDT56AS4



saranas. FCC RF Test Report

Report No. : FR422904E

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT40_CH38_5190MHz
ANT
Pol. Vertical Fundamental
. Lve i) Date: 2024-06-19 - Level i) Date: 2024-06-19
1225 1225
1050 1050 i
i15 i15
o B4 00 e N s T8 e e SR 111
1
525 525
Peak e
10 30
115 115
s 5038. 5078, 54, 5152 5190 100 . 0. 4500, 5800. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 548,77 56.24 74.00 -17.76 46.34 34.62 7.2 32.64 236 0 PEAK 1 5190.0 97.57 ----ev ooeeee B7.61 34.65 7.94 32.63 236 0PEAK
. Lve i) Date: 2024-06-19 - Level i) Date: 2024-06-19
1225 1225
1050 1050
1
i15 i15
104 104
PART 15,407 AVG
525 \ 525
Avg
10 30
115 115
s 5038. 5078, 54, 5152 5190 100 . 0. 4500, 5800. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d

1 5149.91 48.72 S54.00 -5.28 38.82 3462 7.2 .64 36

0 AVERAGE

1 5190.00 9031 ----ev -oeeee 80.37 .64 7.93 32.63

236 O AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AS4

Page Number :

C26 of C164




samran s, FCC RF Test Report Report No. : FR422904E

Pol. Vertical Fundamental
Date: 2024-06-1
14!,Level(tﬂ!ll\mn)
1225
b5
00—, PART 13071
525 |‘W‘N 1
Peak Py A bt et Blank
34
115
5190 5244, 5298, 5352 5406. 5450
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/m 4B oBV dB/m B OB o deg
1 5416.53 48.99 74.00 -15.01 38.22 3483 847 .53 36 O PEAK

Date: 2024-0619
! HL&V&I (dBuVim)

K PART 15.407 A
Avg \‘\« ! Blank

5190 5244, 5208, 5352, 5406. 5460
Frequency (MHz)

Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/m 4B oBV dB/m B OB o deg
1 54461 40.28 54.00 -13.70 29.52 34.85 8.3 3252 236 0 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C27 of C164
TEL : +86-512-57900158
FCC ID : IHDT56AS4



SPORTON LAB.

FCC RF Test Report

Report No.

. FR422904E

Pol. Horizontal Vertical
Lol Date: 2024.06.22 Lol B Date: 2024.06.22
1225 1225
1050 105,
815 875
PART 15.407 PART 15407
1 N L] [T ] [ 0L A L] [T [
I . L PRItsATAG 0 (R | | RTTSATAR
Peak " . b b H M s LMMNMWW ! e A o WWW
30 30
Avg
115 1.
6500 8800, i, 13400, 16700, 18000 6500 8800, . 13400, 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Woddndiin & BN Bh & B @ g
1 10380.00 47.95 68.30 -20.35 58.83 37.36 10.74 58.98 - Peak 1 10380.00 47.21 68.30 -21.09 58.09 37.36 10.74 58.98 - -- Peak
7 15570.00 47.68 74.00 -26.32 54.97 38.96 1.72 58.97 - Peak 1 15570.00 47.18 74.00 -26.80 S4.47 38.96 12.72 58.97 - - Peak
Sporton International Inc. (Kunshan) Page Number : C28 of C164

TEL : +86-512-57900158
FCC ID : IHDT56AS4




saranas. FCC RF Test Report

Report No. : FR422904E

8
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT40_CH46_5230MHz
ANT 6
Pol. Horizontal Fundamental
. Lve i) Date: 2024-06-19 - Level i) Date: 2024-06-19
1225 1225
1050 1050
1
i15 i15
o P 15407 00 e T e e R 11
5 | L ! 5 w
Peak | MM
10 30
115 115
s 5045. 509 5138, 5184, 530 100 . 0. 4500, 5800. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 5146.05 49.56 74.00 -24.44 39.66 34.62 7.92 32.64 100 308 PEAK 1 5230.00 9435 --veev oomeee BA29 34.68 7.99 32.61 100 308 PEAK
. Lve i) Date: 2024-06-19 - Level i) Date: 2024-06-19
1225 1225
1050 1050
ik s !
104 104
PART 15.407 AVG PART15.407 VG
525 S~ et —— i
Avg !
10 30
115 115
s 5045. 509 5138, 5184, 530 100 . 0. 4500, 5800. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 513317 4147 54.00 -12.53 31.60 34.61 7.91 32.65 100 308 AVERAGE 1 5230.00 86,66 ------ ------ 76.60 34.68 7.9 32.61 100 308 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C29 of Cl164

TEL : +86-512-57900158
FCC ID : IHDT56AS4




samran s, FCC RF Test Report Report No. : FR422904E

Pol. Horizontal Fundamental
Date: 2024-06-19
mL&veI(dBINhn)
1225
B7.5 ‘“‘m\
100 PART 15071
o 1
Peak T Mt i ol ek ittt Blank
30
115
530 5276 532, 5368, 5414, 5460
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/m 4B oBV dB/m B OB o deg
1 542573 49.35 74.00 -24.65 38.58 34.84 8.6 3253 100 308 PEAK

Date: 2024-0619
! HL&V&I (dBuVim)

PART 15407 AVG|

Avg ! Blank

530 5276 532, 5368, 5414, 5460
Frequency (MHz)

Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wz dBuV/m dBuv/m B dBwV dBm B B
1 5388.93 40.27 54.00 -13.73 29.57 34.81 8.43 3254 100 308 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C30 of C164
TEL : +86-512-57900158
FCC ID : IHDT56AS4



saranas. FCC RF Test Report

Report No. : FR422904E

8
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT40_CH46_5230MHz
ANT 6
Pol. Vertical Fundamental
. Lve i) Date: 2024-06-19 - Level i) Date: 2024-06-19
1225 1225
1050 1050 1
i15 i15
10 115407 100 PART 15407
5 ! 5
Peak
10 30
115 115
s 5045. 509 5138, 5184, 530 100 priih 00, 4500, 5800. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 5149.50 50.85 74.00 -13.15 40.95 34.62 7.92 32.64 265 360 PEAK 1 5230.00 100,13 ----ev -onee- 90.00 34.69 B8.04 32.60 265 360 PEAK
. Lve i) Date: 2024-06-19 - Level i) Date: 2024-06-19
1225 1225
1050 1050
1
i15 i15
104 104
PART 15.407 AVG PART15.407AVG
525 S~ e —— LW
Avg !
10 30
115 115
s 5045. 509 5138, 5184, 530 100 . 0. 4500, 5800. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 5146.05 42.64 54.00 -11.36 32.74 34.62 7.92 32.64 265 360 AVERAGE 1 5230.00 92.58 ----ev -omeee B2.47 34.69 8.02 32.60 265 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C31 of Cl64

TEL : +86-512-57900158
FCC ID : IHDT56AS4




samran s, FCC RF Test Report Report No. : FR422904E

Pol. Vertical Fundamental
Date: 20240619
mLeveI(d&Nhn)
1225
075
mgmw PART 15217
525 w’“w |
Peak s PR IR P h PRRATT Blank
350
115
530 5216, 532, 5368, 5414, 5460
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
T WeinEih & W & & & @
1 536892 48.77 74.00 -25.23 38.15 3479 8.8 3255 265 360 PEAK
Date: 20240619
mLeveI(d&Nhn)
1225
075
100
o P PART 15.407 A
Avg S 1 Blank
350
115
530 5216 532, 5368, 5414, 5460
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
WidBUn B i b B B @ dy
1 545402 40.29 54.00 -13.71 29.52 34.86 842 351 265 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C32 of C164

TEL : +86-512-57900158
FCC ID : IHDT56AS4



samran s, FCC RF Test Report Report No. : FR422904E

Pol. Horizontal Vertical
.- Lowl @) Date: 2024-06-22 . Lol dBim) Date: 2024-06-22
1225 1225
1050 105,
815 875
PART 15.407 PART 15407
1 N L] [T ] [ 0L A L] [T [
o — — - i ) PART 15407 AVG) 0 . ] ) . PARTA5.407 AVG|
o ! " " L
Peak . T e gt o it by
30 30
Avg
115 f1.
6500 B800. fifoo, 13400, 15700, 18000 6500 8800, fifoo, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Modin B & BN B @ B o dg Mrdn B & B B B B @ deg
1 10460.00 47.17 68.30 -21.13 57.81 37.45 10.80 58.89  -- - Peak 1 10460.00 46.88 68.30 -21.42 57.52 37.45 10.80 58.89  -- - Peak
1 15690.00 47.58 74.00 -26.42 54.90 39.05 12.72 59.89 - - Peak 1 15690.00 48.73 74.00 -25.27 56.05 39.05 12.77 59.89 - -- Peak
Sporton International Inc. (Kunshan) Page Number : C33 of C164

TEL : +86-512-57900158
FCC ID : IHDT56AS4



saranas. FCC RF Test Report

Report No. : FR422904E

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT80_CH42_5210MHz
ANT
Pol. Horizontal Fundamental
. Lve i) Date: 2024-06-20 - Level i) Date: 2024-06.-20
1225 1225
1050 1050
1
i15 i15
o P 15407 00 e T e [ A 11
1
5 PRI oL i WMMM
Peak - Y
10 30
115 115
s 5042 5084, 516, 5188, il 100 . 0. 4500, 5800. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 5130.41 53.28 74.00 -20.72 43.41 34.61 7.91 32.65 100 292 PEAK 1 51000 9152 ---eev oomeee B1.56 34.65 7.94 32.63 100 292 PEAK
. Lve i) Date: 2024-06-20 - Level i) Date: 2024-06.-20
1225 1225
1050 1050
i15 i15 1
104 104
PART 15.407 AVG
525 ; 525
Avg
10 30
115 115
s 5042 5084, 516, 5188, il 100 . 00, 4500, 5800. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 513671 44.63 54.00 -9.37 3476 34.61 7.91 32.65 100 292 AVERAGE 1 5210.00 83.09 ----ev -onoe- 712 .65 7.94 32.62 100 292 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C34 of Cl64

TEL : +86-512-57900158
FCC ID : IHDT56AS4




samran s, FCC RF Test Report Report No. : FR422904E

Pol. Horizontal Fundamental
Date: 2024-06-20

mLeveI(dBlthn)

1225

875

00 MW\ PARTTSA0T]

525 i 1

R A R e

Peak e i i e Blank

34

115

510 5260. 530, 5360. 5440, 5450

Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/m 4B oBV dB/m B OB o deg
1 SAI475 48.37 74.00 -15.63 37.60 34.83 B.47 3253 100 292 PEAK

Date: 2024-06-20
" Level (dBuVim)

] PART 15407 AVG|

Avg \‘w-u—ﬂ 1 Blank

510 5260, B30, 5360, 5440, 5460
Frequency (MHz)

Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wz dBuV/m dBuv/m B dBwV dBm B B
1 5390.00 39.27 54.00 -14.73 28.57 .81 8.43 3254 100 292 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C35 of C164
TEL : +86-512-57900158
FCC ID : IHDT56AS4



saranas. FCC RF Test Report

Report No. : FR422904E

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT80_CH42_5210MHz
ANT
Pol. Vertical Fundamental
. Lve i) Date: 2024-06-20 - Level i) Date: 2024-06.-20
1225 1225
1050 1050 ]
i15 i15
o P 15407 00 ¢ e T e [ R 11
1
52'5 WM»WMWMWM i M
Peak
10 30
115 115
s 5042 5084, 516, 5188, il 100 priih 00, 4500, 5800. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 5128.31 58.23 74.00 -15.77 48.38 34.60 7.9 32.65 260 O PEAK 1 5210.00 96.48 -----v -oooe- B6.52 34.65 7.94 32.63 260 0 PEAK
. Lve i) Date: 2024-06-20 - Level i) Date: 2024-06.-20
1225 1225
1050 1050
1
i15 i15
104 104
PART 15.407 AVG
525 \ 525
Avg
10 30
115 115
s 5042 5084, 516, 5188, il 100 . 00, 4500, 5800. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 5137.34 49.34 54.00 -4.66 39.46 34.61 7.91 32.64 260 0 AVERAGE 1 5210.00 B8.BB -----v ----m- 7891 34.65 7.94 32.62 260 O AVERAGE
Sporton International Inc. (Kunshan) Page Number : C36 of C164

TEL : +86-512-57900158
FCC ID : IHDT56AS4




samran s, FCC RF Test Report Report No. : FR422904E

Pol. Vertical Fundamental
Date: 2024-06-20
mL&veI(d&Nhn)
1225
w3 *"“‘“\
100 PART 13071
525 Mw“ Wi 1
Peak gl Aot It e Blank
34
115
510 5260. 530, 5360. 5440, 5450
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
T R R e r—
1 545.50 48.76 74.00 -15.24 38.00 34.86 8.1 3251 260 0 PEAK
Date: 2024-06-20
mL&veI(d&Nhn)
1225
875 f—ﬂT
104
{ PART 15.407 AVG|
525
i
Avg T 1 Blank
34
115
510 5260. 530, 5360. 5440, 5450
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/m 4B oBV dB/m B OB o deg
1 5457.00 39.34 54.00 -14.66 28.58 34.86 B.41 3251 260 0 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C37 of C164
TEL : +86-512-57900158
FCC ID : IHDT56AS4



SPORTON LAB.

FCC RF Test Report

Report No.

. FR422904E

Pol. Horizontal Vertical
Lol Date: 2024.06.22 Lol B Date: 2024.06.22
1225 1225
1050 105,
815 875
PART 15.407 PART 15407
1 N L] [T ] [ 0L A L] [T [
o — — - i | PART15407 AVG) 0 . ] )  PART15407 AVG|
g 1 e i i ! S ¢
Peak " . ot e e 4 R —e B T - i
30 30
Avg
115 1.
6500 8800, i, 13400, 16700, 18000 6500 8800, . 13400, 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Woddndiin & BN Bh & B @ g
1 10420.00 46.56 68.30 -21.74 57.32 37.40 10.77 58.93 - Peak 1 10420.00 47.16 68.30 -21.14 57.92 37.40 10.77 58.93 - - Peak
7 15630.00 48.58 74.00 -25.42 55.89 39.00 12.72 59.83 - Peak 1 15630.00 48.19 74.00 -25.81 55.50 39.80 12.72 59.83 - -- Peak
Sporton International Inc. (Kunshan) Page Number : C38 of C164

TEL : +86-512-57900158
FCC ID : IHDT56AS4




FCC RF Test Report

SPORTON LAB.

Report No. : FR422904E

Pol. Horizontal Vertical
.- Lowl @) Date: 2024-06-22 . Lol dBim) Date: 2024-06-22
1225 1225
1050 105,
815 875
PART 15.407 PART 15407
1 N L] [T ] [ 0L A L] [T [
PART 15.407 AVG| PART 15.407 AVG|
51'5 = - ! m’*‘“‘ ek - Iy X AL_Z_ o 51' B — - ! Al el N AM;MA.Imi.L_Q_ ]
Peak Lot ) P— AR, i, g A ; ” a7
30 30
Avg
115 1.
6500 0800, i, 13400, 16700, 18000 6500 8800, . 13400, 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Woddndiin & BN Bh & B @ g
1 10520.00 47.35 68.30 -20.95 57.82 37.50 10.85 58.82 - Peak 1 10520.00 48.15 68.30 -20.15 58.62 37.50 10.85 58.82 -~ Peak
7 15780.00 48.03 74.00 -25.97 55.37 39.13 1.7 59.18 - Peak 1 15780.00 48.38 74.00 -25.62 55.72 39.13 1071 59.18 -~ Peak
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SPORTON LAB.

FCC RF Test Report

Report No. : FR422904E

Pol. Horizontal Vertical
.- Lowl @) Date: 2024-06-22 . Lol dBim) Date: 2024-06-22
1225 1225
1050 105,
815 875
PART 15.407 PART 15407
1 N L] [T ] [ 0L A L] [T [
o — — - i ) | PARTA5.407 AVG| 0 . ] ) | PARTA5.407 AVG|
Peak L LRI T PTR ) o 4 . . WWM“{ W b, -N" Ay o iyt ' y ”‘M ‘.4}‘ W JWWNM
30 30
Avg
115 1.
6500 8800, i, 13400, 16700, 18000 6500 8800, il 13400, 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Woddndiin & BN Bh & B @ g
1 10600.00 46.74 74.00 -27.26 57.04 37.52 10.91 58.73 - Peak 1 10600.00 46.47 74.00 -27.53 56.77 37.52 10.91 58.73 - - Peak
7 15500.00 47.02 74.00 -26.98 54.39 39.22 12.71 59.30 - Peak 1 15000.00 47.16 74.00 -26.84 54.53 39.12 12.71 9.3 - - Peak
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saranas. FCC RF Test Report

Report No. : FR422904E
12
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT 6
Pol. Horizontal Fundamental
. Lve i) Date: 2024-06-21 - Level i) Date: 2024-06-21
1225 1225
1050 1050 1
i1 i15
o PRI 00 ¢ T e e A1
5 1 5
Peak M
10 30
115 115
s 5348, 5378, 5404, 5432 5450 100 . 0. 4500, 5800. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 5350.24 50.14 74.00 -13.86 39.59 3478 8.33 32.56 297 286 PEAK 1 530.00 98.43 ---eev -omeee B8.02 3475 8.23 3257 97 286 PEAK
. Lve i) Date: 2024-06-21 - Level i) Date: 2024-06-21
1225 1225
1050 1050
1
i i15
104 104
PART 15.407 AVG PART15.407 A
525 = s 1
Avg !
10 30
115 115
s 5348, 5378, 5404, 5432 5450 100 . 00, 4500, 5800. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 5350.10 41.40 54.00 -12.60 30.85 34.78 8.3 32.56 297 286 AVERAGE 1 530.80 9173 --seev oomeee BL.32 W75 8.23 3257 97 286 AVERAGE
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saranas. FCC RF Test Report

Report No. : FR422904E

12
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT 6
Pol. Vertical Fundamental
. Lve i) Date: 2024-06-21 - Level i) Date: 2024-06-21
1225 1225
{050 {150 !
i15 i15
Ll PRTTEAD A ) S ' 5 S B PART 18407
1
525 525
RETPPRI W) _‘Mu i PRTR ISP )
Peak
10 3507
115 115
s 5348, 5378, 5404, 5432 5450 100 . 0. 4500, 5800. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 535150 5471 74.00 -19.29 44.16 3478 8.33 3256 205 @ PEAK 1 5320.00 103,58 ----vv -=-om- 9.3 W76 826 2.5 25 0 PEAK
. Lve i) Date: 2024-06-21 - Level i) Date: 2024-06-21
1225 1225
1050 1050 i
i1 i15
104 104
PART 15.407 AVG PART 15407 A
525 i ===~ e —————
Avg
10 30
115 115
s 5348, 5378, 5404, 5432 5450 100 . 00, 4500, 5800. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 5350.10 44.93 54.00 -9.07 34.38 3478 8.3 3256 205 0 AVERAGE 1 530.00 97.00 ----ev -onee- B6.60 3475 8.23 3257 205 @ AVERAGE

Sporton International Inc. (Kunshan)
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FCC RF Test Report

SPORTON LAB.

Report No. : FR422904E

Pol. Horizontal Vertical
Lol Date: 2024.06.22 Lol B Date: 2024.06.22
1225 1225
1050 105,
815 875
PART 15.407 PART 15407
1 N L] [T ] [ 0L A L] [T [
PART 15.407 AVG| PART 15.407 AVG|
525 N ! » _. y J_T ol 5L B A | IA_ u‘ — ”
Peak it A iy i Pyl WS MWNW IR po— Yy A et WW
30 30
Avg
115 1.
6500 8800, i, 13400, 16700, 18000 6500 8800, . 13400, 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Woddndiin & BN Bh & B @ g
1 10640.00 47.35 74.00 -26.65 57.57 37.53 10.94 58.69 - Peak 1 10640.00 47.20 74.00 -26.80 57.42 37.53 10.94 58.69 -~ Peak
7 15960.00 46.97 74.00 -27.03 54.37 39.27 1070 59.37 - Peak 1 15960.00 48.61 74.00 -25.39 56.61 39.27 12.78 59.37 -~ Peak
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SPORTON LAB.

FCC RF Test Report

Report No. : FR422904E

Pol. Horizontal Vertical
.- Lowl @) Date: 2024-06-22 . Lol dBim) Date: 2024-06-22
1225 1225
105 105,
875 875
PART 15407 PART 15407
1 N L] [T ] [ 0L A L] [T [
PART 15.407 AVG PART 15.407 AVG
Peak R R o T e
€a (PP e o [Mnimkuc . e i, bbb b
350 30
Avg
115 Lk
6500 B800. fifoo, 13400, 15700, 18000 6500 8800, fifoo, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Modin B & BN B @ B o dg Mrdn B & B B B B @ deg
1 10520.00 47.83 68.30 -20.47 58.30 37.50 10.85 58.82 - Peak 1 10520.00 46.79 68.30 -21.51 57.26 37.50 10.85 58.82 -~ Peak
7 15780.00 47.37 74.00 -26.63 54.71 39.13 12.71 59.18 - Peak 1 15780.00 48.32 74.00 -25.68 55.66 39.13 12.71 59.18 -~ Peak
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Pol. Horizontal Vertical
.- Lowl @) Date: 2024-06-23 . Lol dBim) Date: 2024-08-23
1225 1225
1050 105,
815 875
PART 15.407 PART 15407
1 N L] [T ] [ 0L A L] [T [
PART 15.407 AVG| PART 15.407 AVG|
P k 525 =T ! A “ua_u ) |__"_ ol 5L B A | St - j = w
ea e — g " e S i Al b
30 30
Avg
115 f1.
6500 8800, i, 13400, 16700, 18000 6500 8800, . 13400, 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Woddndiin & BN Bh & B @ g
1 10600.00 47.47 74.00 -26.53 57.77 37.%2 10.91 58.73 - - Peak 1 10600.00 46.81 74.00 -27.19 57.11 37.52 10.91 58.73 - - Peak
1 15000.00 47.72 74.00 -26.28 55.09 39.22 1271 59.30 - - Peak 1 15000.00 47.85 74.00 -26.15 5.2 39.12 12.71 9.3 - - Peak
Sporton International Inc. (Kunshan) Page Number . C45 of C164

TEL : +86-512-57900158
FCC ID : IHDT56AS4



saranas. FCC RF Test Report

Report No. : FR422904E
15
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ac VHT20_CH64_5320MHz
ANT 6
Pol. Horizontal Fundamental
. Lve i) Date: 2024-06-21 - Level i) Date: 2024-06-21
1225 1225
1050 1050 1
i1 i15
o PRI 00 T e e R 11
5 ! 55
AR Y i e a8 i 1
Peak M
10 30
115 115
s 5348, 5378, 5404, 5432 5450 100 . 00, 4500, 5800. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 535248 5113 74.00 -22.87 40.58 3478 8.33 32.56 297 286 PEAK 1 530.00 98.45 ---nev -omeee B8.04 3475 8.23 3257 97 286 PEAK
. Lve i) Date: 2024-06-21 - Level i) Date: 2024-06-21
1225 1225
1050 1050
1
i i15
104 104
PART 15.407 AVG PART 154074
525 = et 1
Avg !
10 30
115 115
s 5348, 5378, 5404, 5432 5450 100 . 0. 4500, 5800. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 5350.66 41,32 54.00 -12.68 30.77 34.78 8.3 32.56 297 286 AVERAGE 1 530.00 91,49 ---eev oomeee BL.OB 3475 8.23 32.57 297 286 AVERAGE
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saranas. FCC RF Test Report

Report No. : FR422904E

15
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ac VHT20_CH64_5320MHz
ANT 6
Pol. Vertical Fundamental
. Lve i) Date: 2024-06-21 - Level i) Date: 2024-06-21
1225 1225
1050 1050 1
i1 i15
o it 07 e N e T8 e e A1
1
23 sl g p Sl ) Dt 5
Peak T N '
10 30
115 115
s 5348, 5378, 5404, 5432 5450 100 . 0. 4500, 5800. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 5350.80 55.23 74.00 -18.77 44.68 3478 8.33 3256 203 @ PEAK 1 5320.00 102,61 -----+ -=--=- 9216 W76 8.2 32.57 203 0 PEAK
. Lve i) Date: 2024-06-21 - Level i) Date: 2024-06-21
1225 1225
1050 1050
1
i1 i15
104 104
PART 15.407 AVG PART 15,407 A
525 ] ==~ e 1
Avg
10 30
115 115
s 5348, 5378, 5404, 5432 5450 100 . 0. 4500, 5800. 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 5350.24 44.69 54.00 -9.31 34.14 3478 833 3256 203 0 AVERAGE 1 530.00 95.56 ----vv -onee- B5.11 3476 8.26 3257 203 @ AVERAGE
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Pol. Horizontal Vertical
Lol Dae: 2024.06.23 Lol B Dt 2024.06.23
1225 1225
1050 105,
815 875
PART 15.407 PART 15407
1 N L] [T ] [ 0L A L] [T [
PART 15.407 AVG| PART 15.407 AVG|
k 2 = 1 N A uw.‘“_m.wm ol ) Z = ! TR A = m
Peal Wiy i ¢ i Ty it " it . MWMMM
30 30
Avg
115 f1.
6500 8800, i, 13400, 16700, 18000 6500 8800, uiliN 13400, 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Woddndiin & BN Bh & B @ g
1 10640.00 48.40 74.00 -25.60 58.62 37.53 10.94 58.69  -- - Peak 1 10640.00 48.11 74.00 -25.89 58.33 37.53 10.94 58.69 - -- Peak
1 15060.00 47.18 74.00 -26.8 54.58 39.27 1.7 59.37 - - Peak 1 15060.00 48.41 74.00 -25.50 55.81 39.27 12.70 59.37 - - Peak
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Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ac VHT40_CH54_5270MHz
ANT
Pol. Horizontal Fundamental
. Lve i) Date: 2024-06-20 - Level i) Date: 2024-06.-20
1225 1225
1050 1050
w3 w5 !
o | A4 00 i e O e T e | IO
3 1 5 Wmﬂmm
ot s b
Peak
10 30
115 115
s 5108, 562 5H6. 5m 100 . 0. 4500, 5800. 000
Frequency (MHz) Frequency (MHz)
Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 5130.41 50.08 74.00 -13.92 40.21 34.61 7.91 32.65 300 35 PEAK 1 5270.00 B5.76 ----ev -vnom- 75,55 W71 8.9 3259 300 35 PEAK
. Lve i) Date: 2024-06-20 - Level i) Date: 2024-06.-20
1225 1225
1050 1050
i15 i15
104 104
PART 15.407 AVG PART15.407 VG
525 S~ et —— i
Avg
10 30
115 115
s 5108, 562 5H6. 5m 100 . 00, 4500, 5800. 000
Frequency (MHz) Frequency (MHz)
Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 5066.69 41.34 54.00 -12.66 31.59 34.56 7.86 32.67 300 35 AVERAGE 1 5270.00 79.05 ----vv -onee- 68.84 3471 8.9 32.59 300 35 AVERAGE
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